

# SLIP RESISTANCE TEST REPORT

Client: Jacobsen  
Client's Reference: Refin Tune Grip

Tested By: Dave Cockerton  
Date: 15.05.24

## DESCRIPTION OF SAMPLE

Manufacturer: Refin  
Common Name: Tune Grip NH56  
Specimen Size: 600x600mm  
No. of Specimens Tested. 5

Material Type: Porcelain Ceramic  
Surface Type: Grip  
Colour: Lava  
Surface Coating: Nil

## METHOD

Tests were carried out in accordance with AS/NZS 4586:2014 (Incorporating Amendment No 1) Slip Resistance of Pedestrian Surfaces, Part 1- Requirements, Appendix A "Method for the Measurement of the Coefficient of friction of Wet Surfaces".

Type of Test: **Wet**

Location of Test: 36 Bollard Road, Tuakau

Air Temperature: °C18

## RESULTS

Specimen No.	Dilution Ratio	Dwell Time	Mean Coefficient of Friction
one			0.90
two			0.90
three			0.90
four			0.88
five			0.88

**SAMPLE MEAN COEFFICIENT OF FRICTION:**

**0.89**

## REQUIREMENTS

**Horizontal Surfaces:** When tested in accordance with the method set out in Appendix A, the pedestrian surface shall have a mean coefficient of friction of not less than **0.40** and no specimen in that sample shall be less than **0.35**.

### DISCLAIMER:

Safety Step NZ Ltd accepts no civil liability for any actions what so ever that may arise or result from the test results herein and the publication and issue of this test report. This report is intended for viewing purposes solely for the named recipient identified above. This slip test report remains the property of Safety Step NZ Ltd in its entirety. This report contains privileged and confidential information. The unauthorized reproduction of all or part of this report is prohibited. All test methods have been carried out in accordance with the provisions of Standards NZ and the NZ Building codes 3661/1.

---

**SAFETY STEP (NZ) LTD**



THE ULTIMATE IN ANTI-SLIP AND WAY FINDING SYSTEMS

36 Bollard Road, Tuakau 2121

PO Box 343 Drury

Phone: 027 666 4433 Email: dave@safetystep.co.nz

---